'.n te rtek Report No.: 190801513SHA-001

Total Quality. Assured.
TEST REPORT

Range 3.72-18GHz, Horizontal

Spectrum Analyzer 1 Spectrum Analyzer 2 Spectrum Analyzer 3 +
Swept SA Swept SA Swept SA
KEYSIGHT nput RF Input Z: 50 O #Atten: 6 dB PNO: Fast Avg Type: Log-Power
ipling: DC Corrections: On Preamp: 50.0 GHz Gate: Off Avg|Hold:=1/1
[:] Align: Auto/No RF  |Freq Ref: Ext (S) IF Gain: Low Trig: Free Run
' PASS | NFE: Adaptive Sig Track: Off

1 Spectrum Mkr1 9.829 936 GHz| 14.2800000 GHz
Scale/Div 10 dB Ref Level 109.99 dBLV 51.18 dBuV Swept Span

[*PEEE" Pass Zero Span

Start Freq
3.720000000 GHz

CF Step
1.428000000 GHz

Start 3.720 GHz #Video BW 3.0 MHz Stop 18.000 GHz|
#Res BW 1.0 MHz #Sweep ~32.1 ms (30001 pts)

adl Jul 30, 2019 N OO0 =~ B
- q (" - ? 2:59:12 PM in L‘.ﬂ L] [ Signal Track

. (Span Zoom)

Range 3.72-18GHz, Vertical

Spectrum Analyzer 1 Spectrum Analyzer 2 Spectrum Analyzer 3 +
Swept SA Swept SA Swept SA
KEYS|GHT Input: RF Input Z: 50 Q #Atten: 6 dB PNO: Fast Avg Type: Log-Power
Coupling: DC Corrections: On Preamp: 50.0 GHz Gate: Off Avg|Hold:>1/1
GO gn: Auto/No RF  Freq Ref: Ext (S) IF Gain® Low Trig: Free Run
PASS NFE: Adaptive Sig Track: Off

Mkr1 9.829 936 GHz|| 14.2800000 GHz

Ref Level 109.99 dBuV 45.95 dBuV| Swept Span
Zero Span

Full Span
Start Freq
3.720000000 GHz
Stop Freq
18.000000000 GHz

{ AUTO TUNE I

CF Step
1.428000000 GHz

Start 3.720 GHz #Video BW 3.0 MHz Stop 18.000 GHz|
#Res BW 1.0 MHz #Sweep ~32.1 ms (30001 pts)

Jul 30, 2019 N OO0 =~ B
q (" - ? 3:00:48 PM in L‘.ﬂ L] [ ?S'ng'zﬂ,m“)"
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'.n te rtek Report No.: 190801513SHA-001

Total Quality. Assured.
TEST REPORT

Range 18-40GHz, Horizontal

Spectrum Analyzer 1
Swept SA d + Q

KEYSIGHT !nput RF Input Z: 50 Q #Atten: 0 dB PNO: Fast Avg Type: Log-Power |1 2 5 4 D Select Marker
Coupling: DC Corrections: On Preamp: 50.0 GHz Gate: Off Avg|Hold:=1/1
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run M Marker 1
NFE: Adaptive Sig Track: Off PNNNNN

Marker Frequency "
1 Spect Mkr1 33.361 5 GHz Settngs
Scale/Div 5 dB Ref Level 71.19 dBuV/m 56.58 dBuV/m
Peak Seal
Trace 1 Pass -
Pk Search

Next Peak Config

[ me
Properties
Pk-Pk Search

Marker

Counter

Start 18.00 GHz #Video BW 3.0 MHz
#Res BW 1.0 MHz

o[ o) [7]

Range 18-40GHz, Vertical

Spectrum Analyzer 1
Swept SA d +

KEYS|GHT I!|put RF Input 2750 [0} #Atten: 0 dB PNO: Fast Avg Type: Log-Power |1 > 4 D Select Marker
Coupling: DC Corrections: On Preamp: 50.0 GHz Gate: Off Avg|Hold:=1/1 M
GO Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run Marker 1
PASS NFE: Adaptive Sig Track: Off PNNNNN

Marker Frequency "
1| EJEHUI Mkr1 39.657 5 GHz SEmER
Scale/Div 5 dB Ref Level 71.19 dBuV/m 56.25 dBuV/m
Peak Search
Trace 1 Pass -
Pk Search
Next Peak Config
Next Pk Left Marker
Function

Pk-Pk Search

Marker Delta
Mkr—CF
Mkr—Ref Lvl

Continuous Peak
Start 18.00 GHz #Video BW 3.0 MHz Stop 40.00 GHz| | Search

#Res BW 1.0 MHz #Sweep ~105 ms (44001 pts) On

off
D R ?

Counter
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Total Quality. Assured.
TEST REPORT

Report No.: 190

Channel Position T

Spectrum Analyzer 1
Swept SA
KEYS|GHT Input: RF Input Z: 50 O
ipling: DC Corrections: On
n: Auto/No RF  Freq Ref: Int (S)
NFE: Adaptive

+

#Atten: 0 dB PNO: Fast
Preamp: 3.60 GHz |Gate: Off
IF Gain: High
Sig Track: Off
1 Spectrum
Scale/Div 10 dB Ref Level 88.29 dBpV/m

Trace 1 Pass

Start 0.0300 GHz
#Res BW 1.0 MHz

o m?

#Video BW 3.0 MHz

Jul 30, 2019
8:05:42 PM

Spectrum Analyzer 1 +
Swept SA

KEYSIGHT |[nput RF InputZ: 50 O

ipling: DC Corrections: On
v IPASS |

Align: Auto/No RF  |Freq Ref: Int (S)
1 Spectrum

NFE: Adaptive
Scale/Div 10 dB

#Atten: 0 dB PNO: Fast
Preamp: 3.60 GHz |Gate: Off
IF Gain: High
Sig Track: Off

Ref Level 88.29 dBuV/m
Trace 1 Pass

Start 0.0300 GHz
#Res BW 1.0 MHz

acm?

#Video BW 3.0 MHz

Jul 30, 2019
8:03:51 PM

TTRFFCC Part 96_V1 © 2018 Intertek

Range 30-1000MHz, Horizontal

Range 30-1000MHz, Vertical

Lo

Select Marker
Marker 1

Avg Type: Log-Power
Avg|Hold:>1/1
Trig: Free Run

- Ivarker Frequen
Mkr1 203.6 MHZz| 203.630000 MHz
49.60 dBpVim
Peak Search
Next Peak
Next Pk Left
Pk-Pk Search
Mkr—CF
Mkr—Ref Lvl

Continuous Peak
Stop 1.0000 GHz||Search
#Sweep 10.0 ms (2001 pts) On
(0)i

Marker

LS

Avg Type: Log-Power Select Marker

Avg|Hold:>1/1
Trig: Free Run

Marker Frequen

Mkr1 83.8 MHz|| g3 835000 MHz

52.30 dBuVvim

Peak Search
Next Peak
Next Pk Right
Next Pk Left
Minimum Peak
Pk-Pk Search
Marker Delta
Mkr—CF

Mkr—Ref LvI

Page 115 of 136
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Peak
Search

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

Peak
Search

Pk Search
Config

Properties

Marker
Function

Marker—

Counter



'.n te rtek Report No.: 190801513SHA-001

Total Quality. Assured.
TEST REPORT

Range 1-3.53GHz, Horizontal

Spectrum Analyzer 1 ) Spectrum Analyzer 2 Spectrum Analyzer 3 + ﬁ
Swept SA Swept SA Swept SA

KEYSIGHT |/Input: RF Input Z: 50 Q #Atten: 6 dB PNO: Fast Avg Type: Log-Power
ipling: DC Corrections: On Preamp: Off Gate: Off Avg|Hold:>1/1
[I] Align: Auto/No RF  |Freq Ref: Ext (S) IF Gain: Low Trig: Free Run
‘vi| PASS | NFE: Adapive Sig Track: Off

: Marker Frequency -
0 EET Mkr1 3.217 1 GHZ|faomizssmachiz e
Scale/Div 10 dB Ref Level 102.99 dBpV 41.15 dBuv Peak
Peak Search Search
Trace 1 Pass
Pk Search
Next Peak Config
Next Pk Left Marker
Function

Marker

Select Marker

Pk-Pk Search
Marker Delta
Mkr—CF

Start 1.000 GHz #Video BW 3.0 MHz
#Res BW 1.0 MHz

Jul 30, 2019 ) OO (=
== q (‘ - ? 39()6:54PM in L‘il L0 [

v

Spectrum Analyzer 1 Spectrum Analyzer 2 Spectrum Analyzer 3 + Q Marker

Swept SA Swept SA Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 6 dB PNO: Fast Avg Type: Log-Power Select Marker
Coupling: DC Corrections: On Preamp: Off Gate: Off Avg|Hold:
G2 Jaign AutoiNo RF Freq Ref: Ext (S) IF Gain: Low Trig: Free Run Marker 1
‘vi| PASS | NFE: Adaptive Sig Track: Off

: Marker Frequency .
EEEDI Mkr1 3.379 0 GHZ|f3 aro0a3333 0k |
Scale/Div 10 dB Ref Level 102.99 dBuV 40.49 dBuv
Peak Search
Trace 1 Pass _
Pk Search
Next Peak Config
Next Pk Left Marker
Function
Pk-Pk Search
Marker Delta
Mkr—CF
Mkr—Ref Lvi

Continuous Peak
Start 1.000 GHz #Video BW 3.0 MHz Stop 3.530 GHz| | Search

#Res BW 1.0 MHz #Sweep 10.0 ms (6001 pts) On
Off

Jul 30, 2019 Byl OO =X

L] q (‘ - ? 3:09:57 PM i L‘il LIO] [
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Total Quality. Assured.
TEST REPORT

Spectrum Analyzer 1
Swept SA Swept SA

KEYSIGHT |/Input: RF Input Z: 50 Q
ipling: DC Corrections: On
[I] Align: Auto/No RF  |Freq Ref: Ext (S)
[pa | NFE: Adaptive

1 Spectrum
Scale/Div 10 dB

Trace 1 Pass

Start 3.53000 GHz
#Res BW 1.0 MHz

w9 c~l?

Jul 30, 2019
3:14:34 PM

Spectrum Analyzer 1
Swept SA
Input Z: 50 Q

KEYSIGHT [nput RF
C Corrections: On

ipling: DC
G2 |a gn: Auto/No RF  Freq Ref: Ext (S)
NFE: Adaptive

Swept SA

1 Spectrum
Scale/Div 10 dB

Trace 1 Pass

Start 3.53000 GHz
#Res BW 1.0 MHz

TR~ ?

Jul 30, 2019
3:12:36 PM

TTRFFCC Part 96_V1 © 2018 Intertek

Spectrum Analyzer 2

Spectrum Analyzer 2

Ref Level 111.08 dBpV

Report No.: 190801513SHA-001

Range 3.53-3.72GHz, Horizontal

Spectrum Analyzer 3
M Swept SA +
#Atten: 6 dB Avg Type: Log-Power
Avg|Hold:>1/1

Preamp: Off
Trig: Free Run

Marker

LS

Select Marker

717561667 GHz

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Mkr1 3.717 56 GHz Settings

40.22 dBuV/

5H.

Ref Level 111.08 dBpV Peak

2 Search

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

#Video BW 3.0 MHz

M| 0 (%~
Rl SlEm

Spectrum Analyzer 3
Swept SA

#Atten: 6 dB
Preamp: Off

v +

Avg Type: Log-Power
Avg|Hold:

Trig: Free Run

Marker

&

Select Marker
Marker 1

716865000 GHz

Continuous Peak
Stop 3.72000 GHz|Search
#Sweep 10.0 ms (6001 pts) On

(01
M| 0 (%~
Rl SlEm

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Mkr1 3.716 87 GHz Settings

40.72 dBuV/

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

#Video BW 3.0 MHz
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Total Quality. Assured.
TEST REPORT

Spectrum Analyzer 1
Swept SA

Spectrum Analyzer 2
Swept SA
KEYSIGHT |/Input: RF Input Z: 50 Q
ipling: DC Corrections: On
[I] Align: Auto/No RF  |Freq Ref: Ext (S)

[pa | NFE: Adaptive

1 Spectrum
Scale/Div 10 dB

[HPELE" Pass

Start 3.720 GHz
#Res BW 1.0 MHz

w9 c~l?

Jul 30, 2019
3:05:24 PM

Spectrum Analyzer 1
Swept SA
Input Z: 50 Q

KEYSIGHT [nput RF
C Corrections: On

ipling: DC
G2 |a gn: Auto/No RF  Freq Ref: Ext (S)
NFE: Adaptive

Spectrum Analyzer 2
Swept SA

1 Spectrum
Scale/Div 10 dB

[HFE88"™ Pass

Start 3.720 GHz
#Res BW 1.0 MHz

TR~ ?

Jul 30, 2019
3:03:07 PM

TTRFFCC Part 96_V1 © 2018 Intertek

Ref Level 109.99 dBuV

Ref Level 109.99 dBuV

Report No.: 190801513SHA-001

Range 3.72-18GHz, Horizontal

Spectrum Analyzer 3 +

Swept SA
#Atten: 6 dB PNO: Fast Avg Type: Log-Power
Preamp: 50.0 GHz |Gate: Off Avg|Hold:>1/1
IF Gain: Low Trig: Free Run

Sig Track: Off

Marker

LS

Select Marker

16.480608000 GHz

Mkr1 16.480 608 GHz S

51.07 dBuvV Peak

Search

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

#Video BW 3.0 MHz

M| o %~
Rl SlEm

Spectrum Analyzer 3
Swept SA
#Alten: 6 dB PNO: Fast
Preamp: 50.0 GHz |Gate: Off
IF Gain: Low
Sig Track: Off

+

Avg Type: Log-Power
Avg|Hold:
Trig: Free Run

Frequency
Center Frequency
10.860000 GHz

Span
14.2800000 GHz

Swept Span
Zero Span

Full Span
Start Freq
3.720000000 GHz
Stop Freq
18.000000000 GHz

|/ AUTO TUNE \

Mkr1 9.829 936 GHz|
46.30 dBuV|

CF Step
1.428000000 GHz.

#Video BW 3.0 MHz Stop 18.000 GHz

#Sweep ~32.1 ms (30001 pts)
! UL % |signal Track
-l L‘ﬂ 00 | % Kisaan zoom
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'.n te rtek Report No.: 190801513SHA-001

Total Quality. Assured.
TEST REPORT

Range 18-40GHz, Horizontal

Spectrum Analyzer 1
Swept SA d + Q

KEYSIGHT !nput RF Input Z: 50 Q #Atten: 0 dB PNO: Fast Avg Type: Log-Power |1 2 5 4 D Select Marker
Coupling: DC Corrections: On Preamp: 50.0 GHz Gate: Off Avg|Hold:=1/1
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run M Marker 1
NFE: Adaptive Sig Track: Off PNNNNN

Marker Frequency "
1 Spect Mkr1 32.336 0 GHz Settngs
Scale/Div 5 dB Ref Level 71.19 dBuV/m 57.15 dBuV/m
Peak Seal
Trace 1 Pass -
Pk Search

Next Peak Config

[ me
Properties
Pk-Pk Search

Marker

Counter

Start 18.00 GHz #Video BW 3.0 MHz
#Res BW 1.0 MHz

[ o [?]

Range 18-40GHz, Vertical

Spectrum Analyzer 1
Swept SA d +

KEYS|GHT I!|put RF Input 2750 [0} #Atten: 0 dB PNO: Fast Avg Type: Log-Power |1 > 4 D Select Marker
Coupling: DC Corrections: On Preamp: 50.0 GHz Gate: Off Avg|Hold:=1/1 M
GO Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run Marker 1
PASS NFE: Adaptive Sig Track: Off PNNNNN

Marker Frequency "
1| EJEHUI Mkr1 31.251 0 GHz SEmER
Scale/Div 5 dB Ref Level 71.19 dBuV/m 56.54 dBuV/m
Peak Search
Trace 1 Pass -
Pk Search
Next Peak Config
Next Pk Left Marker
Function

Pk-Pk Search

Marker Delta
Mkr—CF
Mkr—Ref Lvl

Continuous Peak
Start 18.00 GHz #Video BW 3.0 MHz Stop 40.00 GHz| | Search

#Res BW 1.0 MHz #Sweep ~105 ms (44001 pts) On

off
D R ?

Counter
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INntertek

Total Quality. Assured.

Report No.: 190801513SHA-001

TEST REPORT
Configuration Channel Position Modulation Channel RBW
Bandwidth (kHz)
(MHz)
LTE-MIMO-2C-20-2 M 256QAM 20 1000

Channel Position M

Spectrum Analyzer 1 +
Swept SA
Input Z: 50 O

KEYSIGHT |Input RF )
Coupl Corrections: On

Coupling: DC
(:] Align: Auto/No RF  |Freq Ref: Int (S)
'PASS | NFE: Adapive

#Atten: 0 dB PNO: Fast
Preamp: 3.60 GHz |Gate: Off
IF Gain: High
Sig Track: Off
1 Spectrum
Scale/Div 10 dB Ref Level 88.29 dBpV/m

Trace 1 Pass

Start 0.0300 GHz
#Res BW 1.0 MHz

RO~ ?

#Video BW 3.0 MHz

Jul 30, 2019
8:07:33 PM

Spectrum Analyzer 1 +
Swept SA
KEYSIGHT |/Input: RF Input Z: 50 Q
Coupling: DC Corrections: On
G Align: Auto/No RF  [Freq Ref: Int (S)
[va | NFE: Adaptive

#Atten: 0 dB PNO: Fast
Preamp: 3.60 GHz |Gate: Off
IF Gain: High
Sig Track: Off
1 Spectrum

Scale/Div 10 dB Ref Level 88.29 dBpV/m

Trace 1 Pass

Start 0.0300 GHz #Video BW 3.0 MHz

9 Jul 30, 2019
e | 8:08:19PM

TTRFFCC Part 96_V1 © 2018 Intertek

Range 30-1000MHz, Horizontal

Range 30-1000MHz, Vertical

ﬁ Marker

Select Marker
M Marker 1
PNNNNN

Marker Frequenc: Setti
Mkr1 204.6 MHZ - Ings
4865 dBpVim Peak
Pk Search
Next Peak Config
Next Pk Right Properties
NextPk Left || Marker
Function
Pk-Pk Search Counter
Marker Delta
Mkr—Ref Lvi

Continuous Peak
Stop 1.0000 GHz||Search
#Sweep 10.0 ms (2001 pts) On
Off

Avg Type: Log-Power
Avg|Hold:>1/1
Trig: Free Run

Q Marker

Avg Type: Log-Power Select Marker

Avg|Hold>1/1
Trig: Free Run

Marker Fregue!
Mkr1 81.9 MHZz|| 81895000 MHz

53.77 dBuVim Peak

Peak Search Search

Pk Search

Next Peak Config

Next Pk Right Properties

Marker

NESIHseED Function

Minimum Peak Marker—s

Pk-Pk Search
Counter
Marker Delta
Mkr—CF

Mkr—Ref Lvl

Stop 1.0000 GHz||Search
#Sweep 10.0 ms (2001 pts)
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Total Quality. Assured.
TEST REPORT

Spectrum Analyzer 1 o Spectrum Analyzer 2
Swept SA Swept SA
KEYSIGHT |/Input: RF Input Z: 50 Q
Coupling: DC Corrections: On
n: Auto/No RF |Freq Ref: Ext (S)
NFE: Adaptive

Spectrum Analyzer 3
Swept SA

#Atten: 6 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

1 Spectrum

Scale/Div 10 dB Ref Level 102.99 dBuV

Trace 1 Pass

Start 1.000 GHz
#Res BW 1.0 MHz

#Video BW 3.0 MHz

Jul 30, 2019

Report No.: 190801513SHA-001

Range 1-3.53GHz, Horizontal

+

Avg Type: Log-Power
Avg|Hold:>1/1
Trig: Free Run

Q Marker
Select Marker
Marker 1

Marker Fi :
Mkr1 3.494 6 GHZ|{3 ssaseom0 orp - 1220
40.43 dBpV

Peak Search

Pk Search

Next Peak Config

Next Pk Right Properties

Marker
Function

Next Pk Left

Minimum Peak Marker—s

Pk-Pk Search
Counter
Marker Delta
Mkr—CF

Mkr—Ref LvI

Stop 3.530 GHz| | Search
#Sweep 10.0 ms (6001 pts)

) OO (=
q (‘ - ? 3:24:46 PM in L‘il L0 [

Range 1-3.53GHz, Vertical

Spectrum Analyzer 3 +

Swept SA
Avg Type: Log-Power

#Atten: 6 dB
Preamp: Off Avg|Hold:>1/1
Trig: Free Run

Spectrum Analyzer
Swept SA
KEYSIGHT |Input RF Input Z: 50 Q
Coupling: DC Corrections: On
[:] Align: Auto/No RF  |Freq Ref: Ext (S)
NFE: Adaptive

Spectrum Analyzer 2
Swept SA

PNO: Fast
Gate: Off
IF Low
Sig Track: Off

1 Spectrum
Scale/Div 10 dB

Mkr1 3.371 0 GHz
Ref Level 102.99 dBpV 40.75 dBpuV|

Trace 1 Pass

#Video BW 3.0 MHz

Jul 30, 2019
3:22:57 PM

acm?
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Marker

&

Select Marker
Marker 1

- IMarker Frequency Settings
3.371031667 GHz

Peak
Search

Pk Search
Config

Properties

Marker
Function

Marker—

Counter



INntertek

Total Quality. Assured.
TEST REPORT

Report No.: 190801513SHA-001

Range 3.53-3.72GHz, Horizontal

Spectrum Analyzer 1
Swept SA
KEYSIGHT [input RF
ipling: DC
Align: Auto/No RF

Spectrum Analyzer 2
Swept SA

Input Z: 50 O
Corrections: On
Freq Ref: Ext (S)
NFE: Adaptive

¥ Spectrum Analyzer 3
Swept SA

#Atten: 6 dB
Preamp: Off

+

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

1 Spectrum

Ref Level 111.08 dBpV

Start 3.53000 GHz
#Res BW 1.0 MHz

fm9ccl?

#Video BW 3.0 MHz

Jul 30, 2019
3:18:17 PM

Avg Type: Log-Power
Avg|Hold:=1/1
Trig: Free Run

Mkr1 3.717 56 GHz
39.93 dBuV

Stop 3.72000 GHz,
#Sweep 10.0 ms (6001 pts)

o 00 %~
Rl TSP

Range 3.53-3.72GHz, Vertical

Spectrum Analyzer 1
Swept SA

KEYSIGHT input F -
Coupling
GO ;an A?ltofNo RF
los] PASS |

1 Spectrum

Spectrum Analyzer 2
Swept SA

Input Z: 50 Q
Corrections: On
Freq Ref: Ext (S)
NFE: Adaptive

Spectrum Analyzer 3
Swept SA

#Atten: 6 dB
Preamp: Off

v

-+

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Ref Level 111.08 dBpV

Start 3.53000 GHz
#Res BW 1.0 MHz

N~ lm?

#Video BW 3.0 MHz

Jul 30, 2019
3:20:24 PM

TTRFFCC Part 96_V1 © 2018 Intertek Page 122 of 136

Avg Type: Log-Power
Avg|Hold:>1/1
Trig: Free Run

Mkr1 3.715 31 GHz
41.37 dBpV|

Stop 3.72000 GHz,
#Sweep 10.0 ms (6001 pts)

o 00 %~
Rl TSP

Display

G

Select Display
Line

Display Line 1
Display Line

81.99 dBpv Annotation

Freq Line 4

3.5800 GHz

On
Off

a Marker
Select Marker
Marker 1

Marker Mode
Normal Pk Search

Config
Delta (A)

Properties
Fixed

Marker

Function

Marker—
Delta Marker

(Reset Delta)
Counter

Marker Settings
Diagram

All Markers Off

Couple Markers
On
Off




INntertek

Total Quality. Assured.
TEST REPORT

Spectrum Analyzer 1
Swept SA

Spectrum Analyzer 2
Swept SA

KEYSIGHT |/Input: RF Input Z: 50 Q
ipling: DC Corrections: On
[I] Align: Auto/No RF  |Freq Ref: Ext (S)

[pa | NFE: Adaptive

1 Spectrum
Scale/Div 10 dB

[HPELE" Pass

Start 3.720 GHz
#Res BW 1.0 MHz

w9 c~l?

Jul 30, 2019
3:26:15 PM

Spectrum Analyzer 1
Swept SA
KEYSIGHT [nput RF Input Z: 50 Q

( Corrections: On

ipling: DC
G2 |a gn: Auto/No RF  Freq Ref: Ext (S)
NFE: Adaptive

Spectrum Analyzer 2
Swept SA

1 Spectrum
Scale/Div 10 dB

[HFE88"™ Pass

Start 3.720 GHz
#Res BW 1.0 MHz

TR~ ?

Jul 30, 2019
3:28:27 PM

TTRFFCC Part 96_V1 © 2018 Intertek

Ref Level 109.99 dBuV

Ref Level 109.99 dBuV

Report No.: 190801513SHA-001

Range 3.72-18GHz, Horizontal

Spectrum Analyzer 3 +
Swept SA
#Atten: 6 dB PNO: Fast Avg Type: Log-Power
Preamp: 50.0 GHz |Gate: Off Avg|Hold:>1/1
IF Gain: Low Trig: Free Run
Sig Track: Off

Marker

LS

Select Marker
Marker 1

17.825308000 GHz

Mkr1 17.825 308 GHz Settings

51.22 dBuV Peak

Search

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

#Video BW 3.0 MHz

M| o %~
Rl SlEm

Spectrum Analyzer 3
Swept SA
#Alten: 6 dB PNO: Fast
Preamp: 50.0 GHz |Gate: Off
IF Gain: Low
Sig Track: Off

+

Avg Type: Log-Power
Avg|Hold:
Trig: Free Run

Marker

&

Select Marker
Marker 1

17.519716000 GHz

Continuous Peak
Stop 18.000 GHz|iSearch
#Sweep ~32.1 ms (30001 pts) On

(01
M| o %~
Rl SlEm

Mkr1 17.519 716 GHz S

51.20 dBuV

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

#Video BW 3.0 MHz
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'.n te rtek Report No.: 190801513SHA-001

Total Quality. Assured.
TEST REPORT

Range 18-40GHz, Horizontal

Spectrum Analyzer 1
Swept SA d + Q

KEYSIGHT !nput RF Input Z: 50 Q #Atten: 0 dB PNO: Fast Avg Type: Log-Power |1 2 5 4 D Select Marker
Coupling: DC Corrections: On Preamp: 50.0 GHz Gate: Off Avg|Hold:=1/1
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run M Marker 1
NFE: Adaptive Sig Track: Off PNNNNN

Marker Frequency "
1 Spect Mkr1 32.070 5 GHz Settngs
Scale/Div 5 dB Ref Level 71.19 dBuV/m 56.47 dBuV/m
Peak Seal
Trace 1 Pass -
Pk Search

Next Peak Config

[ me
Properties
Pk-Pk Search

Marker

Counter

Start 18.00 GHz #Video BW 3.0 MHz
#Res BW 1.0 MHz

o[ o) 7]

Range 18-40GHz, Vertical

Spectrum Analyzer 1
Swept SA d +

KEYS|GHT I!|put RF Input 2750 [0} #Atten: 0 dB PNO: Fast Avg Type: Log-Power |1 > 4 D Select Marker
Coupling: DC Corrections: On Preamp: 50.0 GHz Gate: Off Avg|Hold:=1/1 M
GO Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run Marker 1
PASS NFE: Adaptive Sig Track: Off PNNNNN

Marker Frequency "
A Mkrt 39.603 5 GHz e
Scale/Div 5 dB Ref Level 71.19 dBuV/m 56.45 dBuV/m
Peak Search
Trace 1 Pass -
Pk Search
Next Peak Config
Next Pk Left Marker
Function
Pk-Pk Search Counter
Marker Delta
Mkr—Ref Lvl

Continuous Peak
Start 18.00 GHz #Video BW 3.0 MHz Stop 40.00 GHz| | Search

#Res BW 1.0 MHz #Sweep ~105 ms (44001 pts) On

off
D R ?
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Total Quality. Assured.

Report No.: 190801513SHA-001

TEST REPORT
Configuration Channel Position Modulation Channel RBW
Bandwidth (kHz)
(MHz)
LTE-MIMO-3C-20 M 256QAM 20 1000

Channel Position M

Spectrum Analyzer 1 +
Swept SA
Input Z: 50 O

KEYSIGHT |Input RF )
Coupl Corrections: On

Coupling: DC
(:] Align: Auto/No RF  |Freq Ref: Int (S)
'PASS | NFE: Adapive

#Atten: 0 dB PNO: Fast
Preamp: 3.60 GHz |Gate: Off
IF Gain: High
Sig Track: Off
1 Spectrum
Scale/Div 10 dB Ref Level 88.29 dBpV/m

Trace 1 Pass

Start 0.0300 GHz
#Res BW 1.0 MHz

RO~ ?

#Video BW 3.0 MHz

Jul 30, 2019
8:13:46 PM

Spectrum Analyzer 1 +
Swept SA
KEYSIGHT |/Input: RF Input Z: 50 Q
Coupling: DC Corrections: On
G Align: Auto/No RF  [Freq Ref: Int (S)
[va | NFE: Adaptive

#Atten: 0 dB PNO: Fast
Preamp: 3.60 GHz |Gate: Off
IF Gain: High
Sig Track: Off
1 Spectrum

Scale/Div 10 dB Ref Level 88.29 dBpV/m

Trace 1 Pass

Start 0.0300 GHz #Video BW 3.0 MHz

9 Jul 30, 2019
e | 8:12:05PM

TTRFFCC Part 96_V1 © 2018 Intertek

Range 30-1000MHz, Horizontal

Range 30-1000MHz, Vertical

ﬁ Marker

Select Marker
M Marker 1
PNNNNN

Marker Frequenc: Settin
gs
49.70 dBpV/im Peak
Pk Search
Next Peak Config
Next Pk Right Properties
NextPk Left || Marker
Function
Pk-Pk Search Counter
Marker Delta
Mkr—Ref Lvi

Continuous Peak
Stop 1.0000 GHz||Search
#Sweep 10.0 ms (2001 pts) On
Off

Avg Type: Log-Power
Avg|Hold:>1/1
Trig: Free Run

Q Marker

Avg Type: Log-Power Select Marker

Avg|Hold>1/1
Trig: Free Run

Marker Freque
Mkr1 80.9 MHz{} g0.925000 MHz

51.69 dBuVim Peak

Peak Search Search

Pk Search

Next Peak Config

Next Pk Right Properties

Marker

NESIHseED Function

Minimum Peak Marker—s

Pk-Pk Search
Counter
Marker Delta
Mkr—CF

Mkr—Ref Lvl

Stop 1.0000 GHz||Search
#Sweep 10.0 ms (2001 pts)
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Spectrum Analyzer 1 o Spectrum Analyzer 2
Swept SA Swept SA
KEYSIGHT |/Input: RF Input Z: 50 Q
Coupling: DC Corrections: On
n: Auto/No RF |Freq Ref: Ext (S)
NFE: Adaptive

Spectrum Analyzer 3
Swept SA

#Atten: 6 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off
1 Spectrum
Scale/Div 10 dB Ref Level 102.99 dBuV

Trace 1 Pass

Start 1.000 GHz
#Res BW 1.0 MHz

S~ l?

#Video BW 3.0 MHz

Jul 30, 2019
3:44:23 PM

Spectrum Analyzer

Spectrum Analyzer 2
Swept SA

Swept SA
KEYSIGHT |Input RF Input Z: 50 Q
Coupling: DC Corrections: On
[:] Align: Auto/No RF  |Freq Ref: Ext (S)
NFE: Adaptive

Spectrum Analyzer 3

Swept SA
#Atten: 6 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Low
Sig Track: Off
1 Spectrum

Scale/Div 10 dB Ref Level 102.99 dBpV

Trace 1 Pass

#Video BW 3.0 MHz

Jul 30, 2019
3:46:15 PM

acm?

TTRFFCC Part 96_V1 © 2018 Intertek

Range 1-3.53GHz, Vertical

Report No.: 190801513SHA-001

Range 1-3.53GHz, Horizontal

+

Avg Type: Log-Power
Avg|Hold:>1/1
Trig: Free Run

Mkr1 3.363 0 GHz
41.06 dBuV|

Marker

&

Select Marker
Marker 1

Settings
3.363020000 GHz

Continuous Peak

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

Stop 3.530 GHz| §Search

#Sweep 10.0 ms (6001 pts)

M| 0 (%~
Rl SlEm

+

Avg Type: Log-Power
Avg|Hold:>1/1
Trig: Free Run

Mkr1 3.393 4 GHz
41.13 dBuV|
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Off

Marker

&

Select Marker
Marker 1

- IMarker Frequency Settings
3.393380000 GHz

Peak
Search

Pk Search
Config

Properties

Marker
Function

Marker—

Counter
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Range 3.53-3.72GHz, Horizontal

Spectrum Analyzer 1 ‘Spectrum Analyzer 2 ) Spectrum Analyzer 3 + ﬁ
Swept SA Swept SA Swept SA
KEYSIGHT |/Input: RF Input Z: 50 Q #Atten: 6 dB PNO: Fast Avg Type: Log-Power
ipling: DC Corrections: On Preamp: Off Gate: Off Avg|Hold:>1/1
[I] Align: Auto/No RF  |Freq Ref: Ext (S) IF Gain: Low Trig: Free Run
‘vi| PASS | NFE: Adapive Sig Track: Off

1 Spectrum Mkr1 3.665 22 GHz

Scale/Div 10 dB Ref Level 111.08 dBV 39.87 dBpV| Peak
_ _ _ == Marker Mode Search

Marker

Select Marker

FL2

Normal Pk Search
Config

Delta (A)
Properties
Fixed
Marker

Off Function

Delta Marker

(Reset Delta)
Marker Table

On

Marker—
Counter

Marker Settings
Diagram

All Markers Off

Start 3.53000 GHz #Video BW 3.0 MHz Stop 3.72000 GHz C°”F’§ HERLES
#Res BW 1.0 MHz #Sweep 10.0 ms (6001 pts) n

off
o Jul 30, 2019 ) OO (=
=I q (‘ - ? 3:35:55 PM in L‘il L0 [

Range 3.53-3.72GHz, Vertical
Spectrum Analyzer 1 Spectrum Anal 2 Spectrum Analyzer 3
S\‘:Iept sa Y S\':Jept oA ' S\‘:Iept sa ) + o] MR

KEYSIGHT [nput: RF Input Z: 50 Q #Atlen: 6 dB PNO: Fast Avg Type: Log-Power
Coupling: DC Corrections: On Preamp: Off Gate: Off Avg|Hold:>1/1
G Aign Autoio RF Freq Ref: Ext(5) IF Gain: Low Trig: Free Run Marker 1

PASS NFE: Adaptive Sig Track: Off
1 Spectrum Mkr1 3.668 64 GHz

Ref Level 111.08 dBuV 40.08 dBuV
z FL2

Select Marker

Normal Pk Search
Config
Delta (A)
Properties
Fixed
Marker
Function

Marker—

Counter

Marker Settings
Diagram

All Markers Off

Start 3.53000 GHz #Video BW 3.0 MHz Stop 3.72000 GHz| | CoUPIe Markers

On

#Res BW 1.0 MHz #Sweep 10.0 ms (6001 pts) Off

Jul 30, 2019 N OO =
q (" - ? 31:132:17PM in L‘.ﬂ L] [
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Spectrum Analyzer 1
Swept SA

Spectrum Analyzer 2
Swept SA

KEYSIGHT |/Input: RF Input Z: 50 Q
ipling: DC Corrections: On
[I] Align: Auto/No RF  |Freq Ref: Ext (S)
[pa | NFE: Adaptive

1 Spectrum
Scale/Div 10 dB

[HPELE" Pass

Start 3.720 GHz
#Res BW 1.0 MHz

w9 c~l?

Jul 30, 2019
3:51:02 PM

Spectrum Analyzer 1
Swept SA
Input Z: 50 Q

KEYSIGHT [nput RF
C Corrections: On

ipling: DC
G2 |a gn: Auto/No RF  Freq Ref: Ext (S)
NFE: Adaptive

Spectrum Analyzer 2
Swept SA

1 Spectrum
Scale/Div 10 dB

[HFE88"™ Pass

Start 3.720 GHz
#Res BW 1.0 MHz

TR~ ?

Jul 30, 2019
3:48:29 PM

TTRFFCC Part 96_V1 © 2018 Intertek

Ref Level 109.99 dBuV

Ref Level 109.99 dBuV

Report No.: 190801513SHA-001

Range 3.72-18GHz, Horizontal

Spectrum Analyzer 3 +
Swept SA
#Atten: 6 dB PNO: Fast Avg Type: Log-Power
Preamp: 50.0 GHz |Gate: Off Avg|Hold:>1/1
IF Gain: Low Trig: Free Run
Sig Track: Off

Marker

LS

Select Marker

829936000 GHz

Mkr1 9.829 936 GHz| Settings

51.85 dBuV Peak

Search

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

#Video BW 3.0 MHz

M| o %~
Rl SlEm

Spectrum Analyzer 3
Swept SA
#Alten: 6 dB PNO: Fast
Preamp: 50.0 GHz |Gate: Off
IF Gain: Low
Sig Track: Off

+

Avg Type: Log-Power
Avg|Hold:
Trig: Free Run

Marker

&

Select Marker
Marker 1

16.246416000 GHz

Continuous Peak
Stop 18.000 GHz|iSearch
#Sweep ~32.1 ms (30001 pts) On

(01
M| o %~
Rl SlEm

Mkr1 16.246 416 GHz Settings

51.70 dBuV

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

#Video BW 3.0 MHz
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Range 18-40GHz, Horizontal

Spectrum Analyzer 1
Swept SA d + Q

KEYSIGHT !nput RF Input Z: 50 Q #Atten: 0 dB PNO: Fast Avg Type: Log-Power |1 2 5 4 D Select Marker
Coupling: DC Corrections: On Preamp: 50.0 GHz Gate: Off Avg|Hold:=1/1
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run M Marker 1
NFE: Adaptive Sig Track: Off PNNNNN

Marker Frequency "
1 Spect Mkr1 32.034 5 GHz Settngs
Scale/Div 5 dB Ref Level 71.19 dBuV/m 56.60 dBuV/m
Peak Seal
Trace 1 Pass -
Pk Search

Next Peak Config

[ me
Properties
Pk-Pk Search

Marker

Counter

Start 18.00 GHz #Video BW 3.0 MHz
#Res BW 1.0 MHz

[ o [7] e

Range 18-40GHz, Vertical

Spectrum Analyzer 1
Swept SA d +

KEYS|GHT I!|put RF Input 2750 [0} #Atten: 0 dB PNO: Fast Avg Type: Log-Power |1 > 4 D Select Marker
Coupling: DC Corrections: On Preamp: 50.0 GHz Gate: Off Avg|Hold:=1/1 M
GO Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run Marker 1
PASS NFE: Adaptive Sig Track: Off PNNNNN

Marker Frequency "
1| EJEHUI Mkr1 29.795 5 GHz SEmER
Scale/Div 5 dB Ref Level 71.19 dBuV/m 55.99 dBuV/m
Peak Search
Trace 1 Pass -
Pk Search
Next Peak Config
Next Pk Left Marker
Function

Pk-Pk Search

Marker Delta
Mkr—CF
Mkr—Ref Lvl

Continuous Peak
Start 18.00 GHz #Video BW 3.0 MHz Stop 40.00 GHz| | Search

#Res BW 1.0 MHz #Sweep ~105 ms (44001 pts) On

Off
M ? sk

Counter

TTRFFCC Part 96_V1 © 2018 Intertek Page 129 of 136



INntertek

Total Quality. Assured.
TEST REPORT

Report No.: 190801513SHA-001

Configuration Channel Position Modulation Channel RBW
Bandwidth (kHz)

(MHz)
LTE-MIMO-6C-20 M 256QAM 20 1000

Channel Position M

Spectrum Analyzer 1 +

Swept SA

KEYSIGHT |Input RF Input Z 50 Q
Coupli Corrections: On

Coupling: DC
(:] Align: Auto/No RF  |Freq Ref: Int (S)
'PASS | NFE: Adapive

#Atten: 0 dB PNO: Fast
Preamp: 3.60 GHz |Gate: Off
IF Gain: High
Sig Track: Off
1 Spectrum
Scale/Div 10 dB Ref Level 88.29 dBpV/m

Trace 1 Pass

Start 0.0300 GHz
#Res BW 1.0 MHz

RO~ ?

#Video BW 3.0 MHz

Jul 30, 2019
8:16:43 PM

Spectrum Analyzer 1 +
Swept SA

#Atten: 0 dB PNO: Fast
Preamp: 3.60 GHz |Gate: Off
IF Gain: High
Sig Track: Off

KEYSIGHT |/Input: RF Input Z: 50 Q
Coupling: DC Corrections: On
G Align: Auto/No RF  [Freq Ref: Int (S)
[va | NFE: Adaptive
1 Spectrum
Scale/Div 10 dB Ref Level 88.29 dBpV/m

Trace 1 Pass

Start 0.0300 GHz #Video BW 3.0 MHz

9 Jul 30, 2019
e | 8:18:15PM

TTRFFCC Part 96_V1 © 2018 Intertek

Range 30-1000MHz, Horizontal

Range 30-1000MHz, Vertical

ﬁ Marker

Select Marker
M Marker 1
PNNNNN
Mkr1 200.7 MHz
4929 dBpVim

Avg Type: Log-Power
Avg|Hold:>1/1
Trig: Free Run

Settings

Peak
Search

Pk Search
Config

Peak Search
Next Peak
Next Pk Right

Properties

Marker
Function

Next Pk Left

Minimum Peak Marker—s

Pk-Pk Search ——

Marker Delta
Mkr—CF

Mkr—Ref Lvi

Stop 1.0000 GHz||Search
#Sweep 10.0 ms (2001 pts)

Q Marker

Avg Type: Log-Power Select Marker

Avg|Hold>1/1
Trig: Free Run

Marker Freque
Mkr1 83.4 MHz|| g3 350000 MHz

53.00 dBuVv/im Peak

Search

Pk Search
Config

Peak Search
Next Peak
Next Pk Right

Properties

Marker
Function

Next Pk Left

Minimum Peak Marker—s

Pk-Pk Search
Counter
Marker Delta
Mkr—CF

Mkr—Ref Lvl

Stop 1.0000 GHz||Search
#Sweep 10.0 ms (2001 pts)
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Range 1-3.53GHz, Horizontal

Spectrum Analyzer 1 ) Spectrum Analyzer 2 Spectrum Analyzer 3 + ﬁ
Swept SA Swept SA Swept SA

KEYSIGHT |/Input: RF Input Z: 50 Q #Atten: 6 dB PNO: Fast Avg Type: Log-Power
ipling: DC Corrections: On Preamp: Off Gate: Off Avg|Hold:>1/1
[I] Align: Auto/No RF  |Freq Ref: Ext (S) IF Gain: Low Trig: Free Run
‘vi| PASS | NFE: Adapive Sig Track: Off

: Marker Frequency -
0 EET Mkr1 3.203 6 GHz|fa 03300006z ||
Scale/Div 10 dB Ref Level 102.99 dBpV 41.00 dBuvV Peak
Peak Search Search
Trace 1 Pass
Pk Search
Next Peak Config
Next Pk Left Marker
Function

Marker

Select Marker

Pk-Pk Search
Marker Delta
Mkr—CF

Start 1.000 GHz #Video BW 3.0 MHz
#Res BW 1.0 MHz

Jul 30, 2019 ] 00 | =x
== '3 (‘ - ? 4l:j()1:35PM -1 L‘i‘ UL [

v

Spectrum Analyzer 1 Spectrum Analyzer 2 Spectrum Analyzer 3 + Q Marker

Swept SA Swept SA Swept SA

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 6 dB PNO: Fast Avg Type: Log-Power Select Marker
Coupling: DC Corrections: On Preamp: Off Gate: Off Avg|Hold:
G2 Jaign AutoiNo RF Freq Ref: Ext (S) IF Gain: Low Trig: Free Run Marker 1
‘vi| PASS | NFE: Adaptive Sig Track: Off

: Marker Frequency .
EEEDI Mkr1 3.203 6 GHzZf3 03300006z |
Scale/Div 10 dB Ref Level 102.99 dBuV 41.00 dBuv
Peak Search
Trace 1 Pass _
Pk Search
Next Peak Config
Next Pk Left Marker
Function
Pk-Pk Search
Marker Delta
Mkr—CF
Mkr—Ref Lvi

Continuous Peak
Start 1.000 GHz #Video BW 3.0 MHz Stop 3.530 GHz| | Search

#Res BW 1.0 MHz #Sweep 10.0 ms (6001 pts) On
Off

Jul 30, 2019 Byl OO =X

L] q (‘ - ? 3:59:39 PM i L‘il LIO] [
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Range 3.53-3.72GHz, Horizontal

¥ Spectrum Analyzer 3 +

Swept SA
#Atten: 6 dB Avg Type: Log-Power
Avg|Hold:>1/1

Preamp: Off
Trig: Free Run

Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF
GO

Spectrum Analyzer 2
Swept SA

Input Z: 50 Q
ipling: DC Corrections: On
n: Auto/No RF  |Freq Ref: Ext (S)
NFE: Adaptive

PNO: Fast
Gate: Off
IF Gain: Low

[pa | Sig Track: Off

1 Spectrum
Scale/Div 10 dB

Mkr1 3.664 68 GHz
39.47 dBuV|
Sz

FL2

Ref Level 111.08 dBpV

Start 3.53000 GHz
#Res BW 1.0 MHz

w9 c~l?

#Video BW 3.0 MHz Stop 3.72000 GHz,

#Sweep 10.0 ms (6001 pts)

Jul 30, 2019 ’I: E*} %E }(
3

3:56:28 PM

Range 3.53-3.72GHz, Vertical

Spectrum Analyzer 3 +

Swept SA

#Atten: 6 dB Avg Type: Log-Power
Avg|Hold:

Preamp: Off
Trig: Free Run

Spectrum Analyzer 1
Swept SA
KEYSIGHT [nput RF Input Z: 50 Q

( Corrections: On

ipling: DC
G2 |a gn: Auto/No RF  Freq Ref: Ext (S)
NFE: Adaptive

Spectrum Analyzer 2 o
Swept SA
PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Mkr1 3.662 24 GHz
39.42 dBuVv

1 Spectrum

Ref Level 111.08 dBpV
FL

Start 3.53000 GHz
#Res BW 1.0 MHz

#Video BW 3.0 MHz Stop 3.72000 GHz,

#Sweep 10.0 ms (6001 pts)
Ryt OO (%>
=L SIS (s

? Jul 30, 2019
e | 3:58:14 PM
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Marker

LS

Select Marker

Peak

Marker Mode Search

Normal Pk Search
Config
Delta (A)

Properties
Fixed

Marker
Off Function

Marker—

Counter
On

Marker Settings
Diagram

All Markers Off

Couple Markers
(o])]
i

Marker

&

Select Marker

Marker 1

Settings

Peak

Marker Mode Search

Normal Pk Search
Config
Delta (A)

Properties
Fixed

Marker

Function

Marker—

Counter

Marker Settings
Diagram

All Markers Off

Couple Markers
(o])]
i
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Spectrum Analyzer 1
Swept SA

Spectrum Analyzer 2
Swept SA

KEYSIGHT |/Input: RF Input Z: 50 Q
ipling: DC Corrections: On
[I] Align: Auto/No RF  |Freq Ref: Ext (S)
[pa | NFE: Adaptive

1 Spectrum
Scale/Div 10 dB

[HPELE" Pass

Start 3.720 GHz
#Res BW 1.0 MHz

oA W7

Spectrum Analyzer 1
Swept SA
KEYSIGHT [nput RF Input Z: 50 Q

( Corrections: On

ipling: DC
G2 |a gn: Auto/No RF  Freq Ref: Ext (S)
NFE: Adaptive

Spectrum Analyzer 2
Swept SA

1 Spectrum
Scale/Div 10 dB

[HFE88"™ Pass

Start 3.720 GHz
#Res BW 1.0 MHz

DM ? N

TTRFFCC Part 96_V1 © 2018 Intertek

Ref Level 109.99 dBuV

Ref Level 109.99 dBuV

Report No.: 190801513SHA-001

Range 3.72-18GHz, Horizontal

Spectrum Analyzer 3 +
Swept SA
#Atten: 6 dB PNO: Fast Avg Type: Log-Power
Preamp: 50.0 GHz |Gate: Off Avg|Hold:>1/1
IF Gain: Low Trig: Free Run
Sig Track: Off

Marker

LS

Select Marker
Marker 1

17.482112000 GHz

Mkr1 17482 112 GHz
51.23 dBuV

#Video BW 3.0 MHz

M| o %~
Rl SlEm

Spectrum Analyzer 3
Swept SA
#Alten: 6 dB PNO: Fast
Preamp: 50.0 GHz |Gate: Off
IF Gain: Low
Sig Track: Off

+

Avg Type: Log-Power
Avg|Hold:
Trig: Free Run

Marker

&

Select Marker
Marker 1

17.707260000 GHz

Continuous Peak
Stop 18.000 GHz|iSearch
#Sweep ~32.1 ms (30001 pts) On

(01
M| o %~
Rl SlEm

Mkr1 17.707 260 GHz
52.13 dBuVv

#Video BW 3.0 MHz
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Peak
Search

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

Settings

Pk Search
Config

Properties

Marker
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Marker—

Counter
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Spectrum Analyzer 1

Swept SA

KEYSIGHT [nput RF
Coupling: DC
Align: Auto

v

PASS

1 Spectrum
Scale/Div 5 dB

Trace 1 Pass

Start 18.00 GHz
#Res BW 1.0 MHz

W~ ?

Spectrum Analyzer 1
Swept SA

KEYSIGHT :['PUII RE e
Coupling:
PA Align: Auto

1 Spectrum
Scale/Div 5 dB

Trace 1 Pass

Start 18.00 GHz
#Res BW 1.0 MHz

Sl ?

TTRFFCC Part 96_V1 © 2018 Intertek

+

Input Z: 50 Q
Corrections: On
Freq Ref: Int (S)
NFE: Adaptive

#Atten: 0 dB PNO: Fast
Preamp: 50.0 GHz Gate: Off
IF Gain: Low
Sig Track: Off

Ref Level 71.19 dBuVIim

#Video BW 3.0 MHz

Jul 30, 2019
5:29:54 PM

4+

Input Z: 50 Q
Corrections: On
Freq Ref: Int (S)
NFE: Adaptive

#Atten: 0 dB PNO: Fast
Preamp: 50.0 GHz Gate: Off
IF Gain: Low
Sig Track: Off

Ref Level 71.19 dBuVIim

#Video BW 3.0 MHz

Jul 30, 2019
5:28:47 PM

Range 18-40GHz, Horizontal

Range 18-40GHz, Vertical

Report No.: 190801513SHA-001

&

4 D Select Marker
M Marker 1

PNNNNN
Marker Frequency .
Mkr1 32.348 0 GHz Settings

Marker

Avg Type: Log-Power |1 >
Avg|Hold:>1/1
Trig: Free Run

Pk Search
Config

56.41 dBuV/m

Properties

Marker
Function

Next Pk Left

Marker—

Counter

Avg Type: Log-Power |1 >
Avg|Hold:>1/1
Trig: Free Run

4 D Select Marker
M Marker 1

PNNNNN
Marker Frequency .
Mkr1 39.632 5 GHz Settings
56.27 dBuV/m
Peak Search
Next Peak
Next Pk Left

Pk Search
Config

Properties

Marker
Function

Marker—

Pk-Pk Search

Marker Delta
Mkr—CF
Mkr—Ref Lvl

Continuous Peak
Stop 40.00 GHz| | Search
#Sweep ~105 ms (44001 pts) On
Off

Counter
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Test result: Tested

8.1 Limit

The frequency stability shall be sufficient to ensure that the fundamental emissions stay within the
authorized bands of operation.

8.2 Measurement Procedure

Temperature Variation

The EUT was tested over the temperature range -30°C to +50°C in 10°C steps with -48 VDC Power
Supply. At each temperature step, the Base Station was configured to transmit at maximum power on
the middle channel of the operating band.

Voltage Variation

The EUT was tested at the supplied voltages varied from 85 to 115 percent of the nominal values of -48
VDC. At +20°C, the Base Station was configured to transmit at maximum power on the middle channel
of the frequency block.
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8.3 Measurement result

Frequency Error — Temperature Variation

Configuration B:

LTE-MIMO-1C-20

Report No.: 190801513SHA-001

Antenna Temperature Frequency Stability (Hz)
Port Modulation 0) Channel Channel Channel
Position B Position M Position T
-30 - -6.27 -
-20 - -5.61 -
-10 - -4.73 -
0 - -4.95 -
B 10 - -6.47 -
20 - -5.59 -
30 - -5.08 -
40 - -6.17 -
50 - -5.43 -
Frequency Error — Voltage Variation
Configuration B:
LTE-MIMO-1C-20
Antenna . Temperature Supply Frequency Stability (Hz)
Port Modulation 0) Voltage Channel Channel Channel
(V) Position B Position M Position T
-40.8 - -5.17 -
B 256QAM 20 -48.0 - -5.59 -
-55.2 - -5.54 -
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